eight kustom
Search our website
Products
Searching...

Shoppingcart

{{articleCount}} 0 {{articleString}} Articles
Previous Product
FUEL INJECTION TO CARBURETOR CONVERSION

FUEL INJECTION TO CARBURETOR CONVERSION

S&S SUPER E & SUPER G CARBURETOR PARTS

Next Product
YOST MANIFOLD SPACERS FOR S&S SUPER B, SUPER E & SUPER G CARBURETORS

YOST MANIFOLD SPACERS FOR S&S SUPER B, SUPER E & SUPER G CARBURETORS

Parts fit Super E carburetors with 1 7/8" (47.625mm) throat and Super G carburetors with 2 1/16" (52.4mm) throat, unless otherwise indicated.


Specifications

Pos. ZPN Description S&S
1 783101 € 360,12 Carb body assembly, Super E 11-2381
783110 € 265,81 Carb body assembly, Super G 11-2391
2 783103 € 28,32 Throttle shaft with screws, Super E 11-2383
783114 € 25,57 Throttle shaft with screws, Super G 11-2483
3 783134 € 6,38 Screw, Torx Panhead, 6-32 x 1/4" (2), each 50-0055-S
783138 € 1,28/Each Sold in dealer packs of 10 Screw, Torx Panhead, 6-32 x 1/4", 10-pack 50-0064
4 783070 € 14,60 Throttle plate, Super E 11-2055
783089 € 19,18 € 11,67 Throttle plate, Super G 11-2355
5 783102 € 6,38 € 3,05 Throttle return spring, each 11-2382
783116 € 3,06/Each Sold in dealer packs of 5 Throttle return spring, 5-pack 11-3502
6 783104 € 21,00 Throttle spool 11-2385
7 783144 € 6,38 Throttle shaft lock washer (2), each 50-7031
8 783087 € 6,38 € 3,05 Nut, M7x1 (2), each 11-2350
783091 € 2,19 € 1,23/Each Sold in dealer packs of 5 Nut, M7x1 (2), 5-pack 11-2363
9 783146 € 1,10/Each Sold in dealer packs of 10 Throttle shaft nylon washer, 10-pack 50-7072
10 783098 € 12,77 Pump actuator lever 11-2376
11 783097 € 6,38 Actuator spring, each 11-2375-S
783115 € 3,57/Each Sold in dealer packs of 5 Actuator spring, 5-pack 11-3501
12 783099 € 7,28 Pump actuator arm 11-2377
13a 783088 € 12,77 Idle mixture screw, brass, each 11-2354
783100 € 10,97/Each Sold in dealer packs of 5 Idle mixture screw, brass, 5-pack 11-2378
13b 783065 € 15,51 Idle mixture screw with #57 O-ring, each 110-0068
783066 € 17,91/Each Sold in dealer packs of 5 Idle mixture screw with #57 O-ring, 5-pack 110-0069
14 783068 € 1,81 Idle mixture screw spring, each 11-2052
783071 € 1,10/Each Sold in dealer packs of 10 Idle mixture screw spring, 10-pack 11-2060
15 783129 € 6,38 Idle speed screw, each 50-0038
783142 € 1,19/Each Sold in dealer packs of 10 Idle speed screw, 10-pack 50-0150
16 783130 € 6,38 Pump adjustment screw, each 50-0039
783141 € 0,91/Each Sold in dealer packs of 10 Pump adjustment screw, 10-pack 50-0146
17 783067 € 2,71 Idle speed/pump adjuster spring, each 11-2048
783069 € 1,10 € 0,61/Each Sold in dealer packs of 10 Idle speed/pump adjuster spring, 10-pack 11-2053
18 783086 € 7,28 Plunger nut, each 11-2344
783094 € 3,47 € 1,97/Each Sold in dealer packs of 5 Plunger nut, 5-pack 11-2372
19 783084 € 6,38 Plunger spring, each 11-2340
783090 € 1,37 € 0,80/Each Sold in dealer packs of 10 Plunger spring, 10-pack 11-2359
20 783085 € 17,35 Fast idle plunger 11-2343
21 783083 € 36,54 Cable guide with screw for use with 1981-1989 Harley style cables 11-2339P
750036 € 36,54 Cable guide with screw for use with 1990-up Harley style cables 11-2338P
22 783132 € 6,38 Cable clamp/float pin screw, each 50-0041
783136 € 0,82/Each Sold in dealer packs of 10 Cable clamp/float pin screw, 10-pack 50-0062
23 783152 € 6,38 O-ring, Super E, each 50-8016
783155 € 1,37/Each Sold in dealer packs of 10 O-ring, Super E, 10-pack 50-8094
783151 € 6,38 O-ring, Super G, each 50-8015
783154 € 1,37/Each Sold in dealer packs of 10 O-ring, Super G, 10-pack 50-8093
24 783078 € 8,21 Bellows seal, each 11-2266
783081 € 4,38/Each Sold in dealer packs of 5 Bellows seal, 5-pack 11-2279
25 783140 € 6,38 Bowl vent plug, each 50-0105
783143 € 1,00/Each Sold in dealer packs of 10 Bowl vent plug, 10-pack 50-0151
26 783073 € 15,51 Main discharge tube 11-2085
27 - Main jet. Re. to S&S Main and Intermediate jets
28 752135 € 19,14 Intermediate Jet, .0250 11-0250
752136 € 19,14 Intermediate Jet, .0265 11-0265
752137 € 19,14 Intermediate Jet, .0280 11-0280
232796 € 57,43 Intermediate jet pack, 1 of each .0250, .035 & .0280 11-7100
232797 € 51,14 Intermediate jet pack, 1 of each .0295, .0310 & .0320 11-7103
232798 € 51,14 Intermediate jet pack, 1 of each .0330, .0360 & .0400 11-7106
29 783105 € 7,28 Bowl gasket, each 11-2386
783106 € 5,11/Each Sold in dealer packs of 10 Bowl gasket, 10-pack 11-2387
30 783076 € 25,57 Float 11-2187
31 783092 € 6,38 Float pin, each 11-2369
783093 € 2,19/Each Sold in dealer packs of 5 Float pin, 5-pack 11-2370
32 783128 € 6,38 Bowl screw 10-24 x 3/4" (3), each 50-0034
783137 € 1,83/Each Sold in dealer packs of 10 Bowl screw 10-24 x 3/4" (3), 10-pack 50-0063
783131 € 6,38 Bowl screw 10-24 x 2 3/8", each 50-0040
783135 € 1,28/Each Sold in dealer packs of 10 Bowl screw 10-24 x 2 3/8", 10-pack 50-0061
781705 € 46,73 Yost stainless EZ-Change bowl screw kit -
33 783107 € 116,44 Carb bowl only 11-2388
783108 € 252,08 Carb bowl complete assembly 11-2388P
34 783074 € 7,28 Bowl plug, each 11-2090
783075 € 3,29/Each Sold in dealer packs of 5 Bowl plug, 5-pack 11-2092
35 783148 € 6,38 Seat o-ring for #37e 90 degree inlet, each 50-8009
783156 € 1,73/Each Sold in dealer packs of 10 Seat o-ring for #37e 90 degree inlet, 10-pack 50-8095
36 782738 € 17,35 Needle, standard 11-2195
783077 € 102,36 € 63,72 Needle for racing ONLY 11-2197
37a 783113 € 16,43 Seat with O-ring #35, use with ZPN 782738 standard needle 11-2465
37e 752087 € 51,14 Fuel inlet seat with 90 degree bend, use with ZPN 782738 needle 106-2011
38 783149 € 6,38 Ejector nozzle o-ring, each 50-8011
783157 € 1,28/Each Sold in dealer packs of 10 Ejector nozzle o-ring, 10-pack 50-8096
39 783095 € 10,03 € 5,52 Pump pushrod, each 11-2373
783112 € 10,23/Each Sold in dealer packs of 5 Pump pushrod, 5-pack 11-2393
40 783159 € 0,91/Each Sold in dealer packs of 10 Check ball (2), 10-pack 50-8125
41 783096 € 6,38 Check ball spring, each 11-2374
783111 € 3,57/Each Sold in dealer packs of 5 Check ball spring, 5-pack 11-2392
42 783150 € 6,38 Pump cap o-ring (2), each 50-8012
783158 € 1,46/Each Sold in dealer packs of 10 Pump cap o-ring (2), 10-pack 50-8100
43 783109 € 51,14 Pump cap assembly 11-2389
44 710729 € 9,11 Overflow hose, .120" X .250" X 24" (3mm X 6.25mm X61cm), each (OEM 27369-76) 19-0262-S
783124 € 7,31/Each Sold in dealer packs of 5 Overflow hose, .120" X .250" X 24" (3mm X 6.25mm X61cm), 5-pack (OEM 27369-76) 19-0263
45 783133 € 6,38 Pump cap screw #8-32 (2), each 50-0042
783139 € 0,91/Each Sold in dealer packs of 10 Pump cap screw #8-32 (2) 10-pack 50-0098
46 783079 € 6,38 Diaphram spring, each 11-2275
783080 € 1,10/Each Sold in dealer packs of 10 Diaphram spring, 10-pack 11-2278
47 234933

€ 19,18
Diaphragm 11-2282
48 783062 € 10,19 Gasket, backplate, each 106-1724
783063 € 5,11/Each Sold in dealer packs of 10 Gasket, backplate, 10-pack 106-2328
49 783072 € 51,14 Enrichment device for use with air horn only 11-2084
50a Obsolete Fuel line with 90 degree bend, 19" (48cm) -
50b 783122 € 11,86 Fuel line, .311" x .563" x 17.5" (7.9mm X 14.3mm X 44cm) 190-0001
51 783123 € 36,54 Fuel line insulator, 12" (30cm) 19-0172
52 783117 € 102,36 € 60,95 Spacer with O-ring, 1 7/8" x 1", Super E 16-0057
783121 € 115,16 Spacer with O-ring, 2 1/16" x 1", Super G 16-0357
783120 € 115,16 Spacer with O-ring, 2 1/4" x 1", Super D 16-0157
783118 € 145,75 1" Mounting spacer kit, use on Evolution & Twin Cam 16-0058
53 750257 € 51,14 Insulator Block with O-ring, 1 7/8" x 1/4" Super E 16-0491
750258 € 51,14 Insulator Block with O-ring, 1 7/8" x 3/8" Super E 16-0497
750259 € 51,14 Insulator Block with O-ring, 2 1/16" x 1/4" Super G 16-0492
750260 € 51,14 Insulator Block with O-ring, 2 1/16" x 3/8" Super G 16-0498
54 742675 € 2,48/Each Sold in dealer packs of 10 Screw, socket head, 3/8-16 X 1", 10-pack 50-0161
742676 € 2,76/Each Sold in dealer packs of 10 Screw, socket head, 3/8-16 X 1 1/4", 10-pack 50-0162
742677 € 3,10/Each Sold in dealer packs of 10 Screw, socket head, 3/8-16 X 1 3/8", 10-pack 50-0163
742682 € 6,45/Each Sold in dealer packs of 10 Screw, socket head, 3/8-16 X 2, 10-pack 50-0177
55 783061 € 12,75 Tube, Fast Idle Pick-Up, .125" x 2.350", Brass 0381F
56 783064 € 12,77 Tube, Ejector Nozzle 106-6124
57 783126 € 6,38 O-ring, 3mm x 5mm x 1mm, each 500-0036
783127 € 1,10/Each Sold in dealer packs of 10 O-ring, 3mm x 5mm x 1mm, 10-pack 500-0148
58 783147 € 6,38 Clamp, 5/8" - 7/8" 50-8002
59 783119 € 7,28 Hose, Fitting straight, .040" 16-0134
60 783160 € 6,38 VOES Fitting Cap 50-8372
61 783125 € 7,28 € 3,67 VOES/Oil Return Hose, .187"x.375"x9" (4.75mm x 9.5mm x 23cm) 19-0395
62 234900 € 35,79 Accelerator pump rebuild kit 11-2918
63 234569 € 63,95 Basic rebuild kit 110-0067
64 232794 € 76,75 Body rebuild kit, Super E 11-2906
232795 € 76,75 Body rebuild kit, Super G 11-2907
65 234901 € 132,02 Master rebuild kit, Super E 11-2923
234902 € 132,02 Master rebuild kit, Super G 11-2924

Recommended Retail Prices include 22.00% sales tax.

Prices exclude shipping, import duties and installation.